Paisley Wastewater Treatment Plant
13-028

2022 Operation and Maintenance
Annual Report
March 2023

Prepared for:
Municipality of Arran-Elderslie
PO Box 70, 1925 Bruce Road 10
Chesley, ON NOG 1L0

Prepared By:
GSS Engineering Consultants Ltd.
Suite 230, 945 3 Ave, E.
Owen Sound, ON N4K 2K8



TABLE OF CONTENTS

1.0 INTRODUCTION.....cooiiiiitriinnrre s isss e s sss s as s s ss e s s n s n e s a s an e e s n e ann e e s 2
2.0 DESCRIPTION OF FACILITIES ..ottt ssssss s s ssssssss s ssssssss s s sssssssssssssnns 3
2.1 Sewage Pumping StationS .........coooeiiiiiiiii e 3
2.2  Wastewater Treatment Plant..............oooiiiiiiiiiiiiiiiiiiii e 3
3.0 SUMMARY OF WASTEWATER FLOWS ... 5
4.0 RAW SEWAGE AND TREATED EFFLUENT MONITORING .........ccccooiiriiiereeeceeee 8
[...]
(7) The Owner shall install and maintain continuous flow measuring device(s), to measure the
flowrate of the influent to or effluent from the Paisley Water Pollution Control Plant with an
accuracy to within plus or minus 15 per cent (+/- 15%) of the actual flowrate for the entire design
range of the flow measuring device, and record the flowrate at a daily frequency.

REPORTING

(1) Ten (10) days prior to the date of a planned By-pass being conducted pursuant to Condition 4
and as soon as possible for an unplanned By-pass , the Owner shall notify the District Manager (in
writing) of the pending start date, in addition to an assessment of the potential adverse effects on the
environment and the duration of the By-pass .

(2) The Owner shall report to the District Manager or designate, any exceedence of any parameter
specified in Condition 6 orally, as soon as reasonably possible, and in writing within seven (7) days
of the exceedence.

(3) In addition to the obligations under Part X of the Environmental Protection Act, the Owrer shall,
within 10 working days of the occurrence of any reportable spill as defined in Ontario Regulation
675/98, bypass or loss of any product, by-product, intermediate product, oil, solvent, waste material
or any other polluting substance into the environment, submit a full written report of the occurrence
to the District Manager describing the cause and discovery of'the spill orloss, clean-up and recovery
measures taken, preventative measures to be taken and schedule of implementation.

(4) The Owner shall, upon request, make all manuals, plans, records, data, procedures and supporting
documentation available to Ministry staff.

(5) The Owner shall prepare, and submit to the District Manager , a performance report, on an annual
basis, within ninety (90) days following the end of the period being reported upon. The first such
report shall cover the first annual period following the commencement of operation of the Works and
subsequent reports shall be submitted to cover successive annual periods following thereafter. The
reports shall contain, but shall not be limited to, the following information:

(a) a summary and interpretation of all monitoring data and a comparison to the effluent

Page 10 - NUMBER 9892-7BCLYP




limits outlined in Condition 7, including an overview of the success and adequacy of the
Works ;

(b) a description of any operating problems encountered and corrective actions taken;

(¢c) a summary of all maintenance carried out on any major structure, equipment, apparatus,
mechanism or thing forming part of the Works ;

(d) a summary of any effluent quality assurance or control measures undertaken in the
reporting period;

(¢) a summary of the calibration and maintenance carried out on all effluent monitoring
equipment; and

() a description of efforts made and results achieved in meeting the Effluent Objectives of
Condition 6.

(g) a tabulation of the volume of sludge generated in the reporting period, an outline of
anticipated volumes to be generated in the next reporting period and a summary of the

locations to where the sludge was disposed;

(h) a summary of any complaints received during the reporting period and any steps taken to
address the complaints;

(i) a summary of all By-pass , spill or abnormal discharge events; and

(j) any other information the District Manager requires from time to time.

The reasons for the imposition of these terms and conditions are as follows.

L.

Condition 1 is imposed to ensure that the Works are built and operated in the manner in which they
were described for review and upon which approval was granted. This condition is also included to
emphasize the precedence of Conditions in the Certificate and the practice that the Approval is based
on the most current document, if several conflicting documents are submitted for review. The
condition also advises the Owners their responsibility to notify any person they authorized to carry
out work pursuant to this Certificate the existence of this Certificate .

Condition 2 is included to ensure that the Works are constructed in a timely manner so that standards
applicable at the time of Approval of the Works are still applicable at the time of construction, to
ensure the ongoing protection of the environment.

Condition 3 is included to ensure that the Ministry records are kept accurate and current with respect

to the approved works and to ensure that subsequent owners of the Works are made aware of the
Certificate and continue to operate the Works in compliance with it.

Page 11 - NUMBER 9892-7BCLYP




10.

Condition 4 is included to ensure that record drawings of the Works “as constructed” are maintained
for future references.

Condition 5 is included to indicate that by-passes of untreated sewage to the receiving watercourse is
prohibited, save in certain limited circumstances where the failure to By-pass could result in greater
injury to the public interest than the By-pass itself where a By-pass will not violate the approved
effluent requirements, or where the By-pass can be limited or otherwise mitigated by handling it in
accordance with an approved contingency plan. The notification and documentation requirements
allow the Ministry to take action in an informed manner and will ensure the Owner s aware of the
extent and frequency of By-pass events.

Condition 6 is imposed to establish non-enforceable effluent quality objectives which the Owner is
obligated to use best efforts to strive towards on an ongoing basis. These objectives are to be used as
a mechanism to trigger corrective action proactively and voluntarily before environmental
impairment occurs and before the compliance limits of Condition 6 are exceeded.

Condition 7 is imposed to ensure that the effluent discharged from the Works to the Sauble River
meets the Ministry 's effluent quality requirements thus minimizing environmental impact on the
receiver and to protect water quality, fish and other aquatic life in the receiving water body.

Condition 8 is included to require that the Works be properly operated, maintained, funded, staffed
and equipped such that the environment is protected and deterioration, loss, injury or damage to any
person or property is prevented. As well, the inclusion of a comprehensive operations manual
governing all significant areas of operation, maintenance and repair is prepared, implemented and
kept up-to-date by the owner and made available to the Ministry . Such a manual is an integral part of
the operation of the Works . Its compilation and use should assist the Owner in staff training, in
proper plant operation and in identifying and planning for contingencies during possible abnormal
conditions. The manual will also act as a benchmark for Ministry staff when reviewing the Owner’

s operation of the work.

Condition 9 is included to enable the Owner to evaluate and demonstrate the performance of the
Works , on a continual basis, so that the Works are properly operated and maintained at a level which
is consistent with the design objectives and effluent limits specified in the Certificate and that the
Works does not cause any impairment to the receiving watercourse.

Condition 10 is included to provide a performance record for future references, to ensure that the
Ministry is made aware of problems as they arise, and to provide a compliance record for all the
terms and conditions outlined in this Certificate, so that the Ministry can work with the Owner in
resolving any problems in a timely manner.

This Certificate of Approval revokes and replaces Certificate(s) of Approval No. 7098-659N8A issued on
February 5, 2005.

In accordance with Section 100 of the Ontario Water Resources Act, R.S.0. 1990, Chapter 0.40, as

amended, you may by written notice served upon me and the Environmental Review Tribunal within 15 days

Page 12 - NUMBER 9892-7BCLYP




after receipt of this Notice, require a hearing by the Tribunal. Section 101 of the Ontario Water Resources
Act, R.S.0. 1990, Chapter 0.40, provides that the Notice requiring the hearing shall state:

1.
2.

P W

The portions of the approval or each term or condition in the approval in respect of which the hearing is required, and;
The grounds on which you intend to rely at the hearing in relation to each portion appealed.

The Notice should also include:

The name of the appellant;

The address of the appellant;

The Certificate of Approval number;

The date of the Certificate of Approval;

The name of the Director;

The municipality within which the works are located;

And the Notice should be signed and dated E:y the appellant.

This Notice must be served upon:

The Secretary™®

Environmental Review Tribunal
2300 Yonge St., Suite 1700
P.O. Box 2382

Torento, Ontario

MA4P 1E4

The Director

Section 33, Ontario Water Resources Act
Ministry of the Environment

2 St. Clair Avenue West, Floor 12A
Toronto, Ontario

M4V 1L5

* Further information on the Environmental Review Tribunal’s requirements for an appeal can be obtained directly from the

Tribunal at: Tel: (416) 314-4600, Fax: (416) 314-4506 or www.ert.gov.on.ca

The above noted sewage works are approved under Section 53 of the Ontario Water Resources Act.

DATED AT TORONTO this 18th day of March, 2008

FL/
c:

ot

Mansoor Mahmood, P.Eng.

Director

Section 53, Ontario Water Resources Act

District Manager, MOE Owen Sound
Mait G. Prentice, Henderson Paddon & Associates Limited
Water Standards Section, MOE Standards Development Branch

Page 13 - NUMBER 9892-7BCLYP







Ontario @

Ministry of the Environment, Conservation and Parks

Ministére de ’Environnement, de la Protection de la nature et des Parcs

Municipality of Arran-Elderslie

1925 Bruce County Road 10
Post Office Box, No. 70

Chesley, Ontario
NOG 1LO

Site Location: Paisley Sewage Treatment Plant

322 George St N

ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 5019-C25S2C
Issue Date: May 25, 2021

Municipality of Arran-Elderslie, Ontario

NOG 2NO

You have applied under section 20.2 of Part I1.1 of the Environmental Protection Act, R.S.0. 1990, c. E. 19

(Environmental Protection Act) for approval of:

establishment and alteration, usage and operation of new and existing municipal sewage works, for the
treatment of sanitary sewage and disposal of effluent to Saugeen River via a Sewage Treatment Plant (Paisley
Wastewater Treatment Plant) and Final Effluent disposal facilities as follows:

Classification of Collection System: Separate Sanitary Sewer System

Classification of Sewage Treatment Plant: Secondary Equivalent

Design Capacity of Sewage Treatment Plant

Design Capacity with All Treatment Trains in Existing Works
Operation
Rated Capacity 705 m3/d

Page 1 - NUMBER 5019-C25S2C



Influent, Imported Sewage and Processed Organic Waste

Receiving Location Types
In Collection System Sanitary Sewage or Pretreated Industrial Wastewater
At Sewage Treatment Plant None

Proposed Works:

Disinfection System

® arepurposed chlorine contact channel equipped with UV disinfection system having a total peak

hourly capacity flow rate of 180 m’/hr having two(2) banks each bank measuring 305 mm wide x
2045 mm long x 315 mm deep equipped with 16 UV lamps;

Oxidation Ditch

® one(1) mixer in oxidation ditch

Existing Works:
Paisley Sewage Treatment Plant
Preliminary Treatment System
Screening

e flow equalization basin complete with jet aeration facility for mixing/aeration complete with
two(2) submersible sewage transfer pumps each rated at 15 L/s pumping at a TDH of 4.9 m

® manual bar screen

® a flow control device designed to restrict the max flow to the grit channel to approximately 30.3
L/s

® two(2) grit channels
Secondary Treatment System

® an oxidation ditch approximately 85.3 m long, 1.52 m deep with an approximate volume of 412
m3, equipped with (1) rotor aerator

Page 2 - NUMBER 5019-C25S2C



® two(2) 7.3 mdia, 3.05 m SWD primary clarifiers with sludge and scum removal
® two(2) return sludge transfer pumps each rated at 8.6 I/s rated at a TDH of 2.0 m

Supplementary Treatment System

® one(1) 27,000 litre capacity phosphorus removal chemical storage tank and one(1) metering
pump

Disinfection System

® chlorine control panel complete with two(2) dose control systems, automatic flow paced and
manual

® a 18 kg/day chlorinator complete with weigh scale, ejector and associated equipment (to be
decommissioned upon installation of proposed works)

® chlorine contact channel 4 m x 1.6 m x 1.6 m SWD (to be repurposed for the installation of UV)
Final Effluent Flow Measurement and Sampling Point
® an ultrasonic flowmeter on V notch weir at outlet of UV contract chamber
® 200 mm diameter outfall sewer to Saugeen River
Sludge Management
Sludge Digestion

® Stage 1 and 2 sludge digesters with volume of 100 m and 50 m’ respectively complete with
air diffusers and mechanical decanting

® cach digester is equipped with two (2) sludge transfer pumps each rated at 15.14 L/s ata
TDH of 7.0 m

® one(l) supernatant pump rated at 15.14 L/s ata TDH of 7.0 m

e three (3) blowers ( two duty and one standby) each having an air flow rate of 91 I/s, two
blowers rated at 62 kPa and one at 41.4 kPa

Biosolids Storage

® (1) one sludge storage having a capacity of 492 m3

Page 3 - NUMBER 5019-C25S2C



For the purpose of this environmental compliance approval, the following definitions apply:

1.

10.

11.

"Annual Average Daily Effluent Loading" means the value obtained by multiplying the Annual Average
Effluent Concentration of a contaminant by the Annual Average Daily Effluent Flow over the same
calendar year;

"Annual Average Effluent Concentration" is the mean of all Single Sample Results of the concentration of
a contaminant in the Final Effluent sampled or measured during a calendar year, calculated and reported as
per the methodology specified in Schedule F;

"Annual Average Daily Influent Flow" means the cumulative total sewage flow of Influent to the Sewage
Treatment Plant during a calendar year divided by the number of days during which sewage was flowing
to the Sewage Treatment Plant that year;

"Approval" means this environmental compliance approval and any schedules attached to it, and the
application;

"BODS5" (also known as TBODS) means five day biochemical oxygen demand measured in an unfiltered
sample and includes carbonaceous and nitrogenous oxygen demands;

"Bypass" means diversion of sewage around one or more treatment processes, excluding Preliminary
Treatment System, within the Sewage Treatment Plant with the diverted sewage flows being returned to
the Sewage Treatment Plant treatment train upstream of the Final Effluent sampling point(s) and
discharged via the approved effluent disposal facilities;

"CBODS5" means five day carbonaceous (nitrification inhibited) biochemical oxygen demand measured in
an unfiltered sample;

"Director" means a person appointed by the Minister pursuant to section 5 of the EPA for the purposes of
Part II.1 of the EPA;

"District Manager" means the District Manager of the appropriate local district office of the Ministry
where the Works is geographically located;

"E. coli " refers to coliform bacteria that possess the enzyme beta-glucuronidase and are capable of
cleaving a fluorogenic or chromogenic substrate with the corresponding release of a fluorogen or
chromogen, that produces fluorescence under long wavelength (366 nm) UV light, or color development,
respectively. Enumeration methods include tube, membrane filter, or multi-well procedures. Depending on
the method selected, incubation temperatures include 35.5 + 0.5 °C or 44.5 + 0.2 °C (to enumerate
thermotolerant species). Depending on the procedure used, data are reported as either colony forming units
(CFU) per 100 mL (for membrane filtration methods) or as most probable number (MPN) per 100 mL (for
tube or multi-well methods);

"EPA" means the Environmental Protection Act , R.S.0. 1990, c.E.19, as amended;

Page 4 - NUMBER 5019-C25S2C



12.

13.

14.

15.

16.

17.

18.

19.

20.

21.

22.

23.

24.